%\——
Amenrican IMIFG.

A HIMCHIDOL COMPANY

131 County Rd. 34 E. Jackson MN, 56143 1.800.446.8222
www.eagleplows.com

2841 — MULE SX PLOW MOUNT

Use the attached page to help with part identification during installation. We recommend using Loctite
(Blue) on all fasteners.

Tools: 9/16 Socket
Ratchet
10mm Socket

Plow Mount Installation:
STEP 1: Remove the six m6 bolts securing the plastic skid plate to the underside of the frame.

STEP 2: Place one of the cross braces (Item 2) over the top of the lower frame rails in front of the forward
a-arm mounts. Place the remaining cross brace over the lower frame behind the rear a-arm mounts.

STEP 3: Ready the four supplied 3/8 X 2.5” bolts (Item 4) by placing one lock washer (Item 5) onto the
bolt followed by one flat washer (Item 6).

STEP 4: Hold the plow mount (Item 1) up against the frame so that the contour of the frame aligns with
the bends in the plow mount with the ears towards the front. Loosely install the four 3/8 X 2.5” bolts
readied in Step 3 through the plow mount and into the cross braces (Item 2).

STEP 5: Square the mount up to the front of the machine and then fully tighten all of the hardware
working in a crisscross pattern to keep the mount straight.

Attaching the Push Tube to the Plow Mount:

STEP 1: Roll the UTV over the push tube assembly.

STEP 2: Lift the push tube up to the plow mount and line the holes in the ears on the push tube up with
the holes in the ears on the plow mount.

STEP 3: Insert each of the 3/4 x 2” clevis pins (Item 7) though the holes and secure in place using the hair
pin clips (Item 9).

STEP 4: Attach the lift system of choice and the plow is ready for use.
Removing the Push Tube from the Plow Mount:

Reverse the previous steps to remove the push tube. Once the 3/4” pins are removed, place them back into
the holes on the push tube assembly with the hair pin clips to prevent them from getting lost when the
plow is not in use.

Additional Notes:

e (Optional) Mount the cable stop (Item 3) using the wire clip (Item 9) along the winch cable to
prevent interference between the plow system and the machine when the plow is lifted.

HDW2578 Rev. 0
Page 1



It is the operator’s responsibility to periodically check all fasteners/mounting hardware to ensure
none have come loose during use and to check for any signs of wear.

Do NOT plow at speeds over 5mph. Doing so will void warranty on any parts that become damaged
or break.

'LEOPf" PART NUMBER |QTY. DESCRIPTION
1 2841-4 1 PLOW ROUNT
2 2841-5 7 CROSS BRACE WLDMNT
3 3918-4 1 CABLE 5TOP
4 HDW110 4 |BOLT, 3/8-16UNCx2.50 HEX HD, ZING]
5 HOW371 4 3/8 LOCK WASHER ZING
6 HOW1223 | 4 WASHER, 3/8" FLAT, SAF, 2
7 HOW1247 | 1 3/16 IN WIRE ROPE CLIF
5 HDOw1z60 | 2 CLEVIS FIN, 3/4 % 2, 5T, 2N
3 HOW1z61l | 2 HAIRFIN, B1/8 32" Z
HDW?2578 Rev. 0

Page 2



